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Plot 7-572. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch. 165)
Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Frequency Ant. Pol. Antfenna Tur.ntable GV AFCL el Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m]|  [dB]
[cm] [degree] | [dBm] [dBuV/m] H
* | 11650.00 | Average - - - -83.90 16.07 39.17 53.98 -14.80
* | 11650.00 Peak - - - -72.30 16.07 50.77 73.98 -23.20
17475.00 Peak - - - -73.21 21.61 55.40 68.20 -12.80

Table 7-179. Radiated Measurements CDD

FCC ID: BCGA2378
IC: 579C-A2378

PCTEST
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(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020004-08.BCG

Test Dates:
02/15/2021 - 3/16/2021

EUT Type:
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Plot 7-573. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 36)
Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Frequency Ant. Pol. Antfenna Tur.ntable AEVAC] AFCL el Limit Margin
[MHZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m]| [dB]
[cm] [degree] | [dBm] [dBuV/m] H
10360.00 Peak - - - -71.82 14.04 49.22 68.20 -18.98
* | 15540.00 | Average - - - -85.53 20.21 41.68 53.98 -12.30
* | 15540.00 Peak - - - -72.80 20.21 54.41 73.98 -19.57

Table 7-180. Radiated Measurements SDM

FCC ID: BCGA2378
IC: 579C-A2378

PCTEST

Proud to be partof @& element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020004-08.BCG

Test Dates:
02/15/2021 - 3/16/2021

EUT Type:
Tablet Device
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Plot 7-574. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 40)
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Plot 7-575. Radiated Spurious Emissions 18GHz - 40GHz SDM (802.11ax(SU) — Ch.40, Pol. H)

FCC ID: BCGA2378
IC: 579C-A2378
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Approved by:
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Plot 7-576. Radiated Spurious Emissions 18GHz - 40GHz SDM (802.11ax(SU) — Ch.40, Pol. V)

Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Frequency Ant. Pol. Antgnna Tur.ntable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m]| [dB]
[cm] [degree] | [dBm] [dBuV/m] H
10400.00 Peak - - - -71.90 14.30 49.40 68.20 -18.80
* | 15600.00 | Average - - - -85.29 20.72 42.43 53.98 -11.55
* | 15600.00 Peak - - - -73.16 20.72 54.56 73.98 -19.42

Table 7-181. Radiated Measurements SDM

FCC ID: BCGA2378 pc TES T MEASUREMENT REPORT Approved by:
IC: 579C-A2378 saue tobe patol @ (CERTIFICATION) Quality Manager
TestR N: Test Dates: EUT Type:

est Report S/ est Dates ype- Page 231 of 349
1C2101020004-08.BCG 02/15/2021 - 3/16/2021 Tablet Device
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Plot 7-577. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 48)
Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Frequency Ant. Pol. Antgnna Tur.ntable s AFCL sl Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m]| [dB]
[cm] [degree] | [dBm] [dBuV/m] H
10480.00 Peak - - - -71.73 14.46 49.73 68.20 -18.47
* | 15720.00 | Average - - - -85.94 21.44 42.50 53.98 -11.48
* | 15720.00 Peak - - - -74.09 21.44 54.35 73.98 -19.63

Table 7-182. Radiated Measurements SDM

FCC ID: BCGA2378
IC: 579C-A2378
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Plot 7-578. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 52)
Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Frequency Ant. Pol. Antgnna Tur.ntable AEVAC] AFCL el Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuVim]| [dB]
[cm] [degree] | [dBm] [dBuV/m] H
10520.00 Peak - - - -71.70 14.47 49.77 68.20 -18.43
* | 15780.00 | Average - - - -86.11 22.02 42.91 53.98 -11.07
* | 15780.00 Peak - - - -74.09 22.02 54.93 73.98 -19.05

Table 7-183. Radiated Measurements SDM

FCC ID: BCGA2378
IC: 579C-A2378

PCTEST
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020004-08.BCG

Test Dates:
02/15/2021 - 3/16/2021

EUT Type:
Tablet Device
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Plot 7-579. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 56)
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Plot 7-580. Radiated Spurious Emissions 18GHz - 40GHz SDM (802.11ax(SU) — Ch.56, Pol. H)

FCC ID: BCGA2378
IC: 579C-A2378
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020004-08.BCG

Test Dates:
02/15/2021 - 3/16/2021

EUT Type:
Tablet Device
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Plot 7-581. Radiated Spurious Emissions 18GHz - 40GHz SDM (802.11ax(SU) — Ch.56, Pol. V)

Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Frequency Ant. Pol. Antfenna Tur.ntable AEVA] AFCL ek Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m]|  [dB]
[cm] [degree] | [dBm] [dBuV/m] H
10560.00 Peak - - - -70.70 14.03 50.33 68.20 -17.87
* | 15840.00 | Average - - - -86.02 21.91 42.89 53.98 -11.09
* | 15840.00 Peak - - - -74.22 21.91 54.69 73.98 -19.29

Table 7-184. Radiated Measurements SDM

FCC ID: BCGA2378 pc TES T MEASUREMENT REPORT Approved by:
IC: 579C-A2378 saue tobe patol @ (CERTIFICATION) Quality Manager
TestR N: Test Dates: EUT Type:
est Report S/ est Dates ype- Page 235 of 349
1C2101020004-08.BCG 02/15/2021 - 3/16/2021 Tablet Device
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Plot 7-582. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 64)
Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Frequency Ant. Pol. Antgnna Tur.ntable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HV] Height | Azimuth | Level [dB/m] Strength [dBuV/m]| [dB]
[cm] [degree] | [dBm] [dBuV/m] H
10640.00 | Average - - - -83.41 14.23 37.82 53.98 -16.16
10640.00 Peak - - - -71.97 14.23 49.26 73.98 -24.72
15960.00 | Average - - - -85.57 21.20 42.63 53.98 -11.35
15960.00 Peak - - - -73.71 21.20 54.49 73.98 -19.49

Table 7-185. Radiated Measurements SDM

FCC ID: BCGA2378
IC: 579C-A2378

PCTEST

MEASUREMENT REPORT

Approved by:
Brouc o e portof @ element (CERTIFICATION) Quality Manager

Test Report S/N: Test Dates: EUT Type:
1C2101020004-08.BCG 02/15/2021 - 3/16/2021 Tablet Device
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Plot 7-583. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 100)
Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Frequency Ant. Pol. Antgnna Tur.ntable AEVAC] AFCL el Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuVim]| [dB]
[cm] [degree] | [dBm] [dBuV/m] H
* | 11000.00 | Average - - - -84.16 15.07 37.91 53.98 -16.07
* | 11000.00 Peak - - - -72.23 15.07 49.84 73.98 -24.14
16500.00 Peak - - - -73.24 21.13 54.89 68.20 -13.31

Table 7-186. Radiated Measurements SDM

FCC ID: BCGA2378
IC: 579C-A2378

PCTEST

Proud to be partof @& element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020004-08.BCG

Test Dates:
02/15/2021 - 3/16/2021

EUT Type:
Tablet Device
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Plot 7-584. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 116)
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Plot 7-585. Radiated Spurious Emissions 18GHz - 40GHz SDM (802.11ax(SU) — Ch.l, Pol. H)

FCC ID: BCGA2378
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(CERTIFICATION)
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Test Report S/N:
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Plot 7-586. Radiated Spurious Emissions 18GHz - 40GHz SDM (802.11ax(SU) — Ch.116, Pol. V)

Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Frequency Ant. Pol. Antfenna Tur.ntable AEVA] AFCL ek Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m]|  [dB]
[cm] [degree] | [dBm] [dBuV/m] H
* | 11160.00 | Average - - - -83.84 15.10 38.26 53.98 -15.72
* | 11160.00 Peak - - - -72.22 15.10 49.88 73.98 -24.10
16740.00 Peak - - - -73.83 22.34 55.51 68.20 -12.69

Table 7-187. Radiated Measurements SDM

FCC ID: BCGA2378 pc TES T MEASUREMENT REPORT Approved by:
IC: 579C-A2378 saue tobe patol @ (CERTIFICATION) Quality Manager
TestR N: Test Dates: EUT Type:
est Report S/ est Dates ype- Page 230 of 349
1C2101020004-08.BCG 02/15/2021 - 3/16/2021 Tablet Device
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Plot 7-587. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 144)
Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Frequency Ant. Pol. Antgnna Tur.ntable AEVAC] AFCL el Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuVim]| [dB]
[cm] [degree] | [dBm] [dBuV/m] H
* | 11440.00 | Average - - - -83.49 15.39 38.90 53.98 -15.08
* | 11440.00 Peak - - - -71.14 15.39 51.25 73.98 -22.73
17160.00 Peak - - - -72.12 21.34 56.22 68.20 -11.98

Table 7-188. Radiated Measurements SDM

FCC ID: BCGA2378
IC: 579C-A2378
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Approved by:
Quality Manager

Test Report S/N:
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Test Dates:
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Plot 7-588. Radiated Spurious Emissions above 1GHz CDD (802.11ax(SU) — Ch. 149)
Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Frequency Ant. Pol. Antgnna Tur.ntable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HV] Height | Azimuth | Level [dB/m] Strength [dBuV/m]|  [dB]
[cm] [degree] | [dBm] [dBuV/m] H
* | 11490.00 | Average H - - -84.58 15.68 38.10 53.98 -15.88
* | 11490.00 Peak H - - -73.24 15.68 49.44 73.98 -24.54
17235.00 Peak H - - -73.01 21.52 55.51 68.20 -12.69

Table 7-189. Radiated Measurements CDD

FCC ID: BCGA2378
IC: 579C-A2378
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Plot 7-589. Radiated Spurious Emissions above 1GHz CDD (802.11ax(SU) — Ch. 157)
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Plot 7-590. Radiated Spurious Emissions 18GHz - 40GHz CDD (802.11ax(SU) — Ch.157, Pol. H)
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Plot 7-591. Radiated Spurious Emissions 18GHz - 40GHz CDD (802.11ax(SU) — Ch.157, Pol. V)

Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Frequency Ant. Pol. Antfenna Tur.ntable AEVA] AFCL ek Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m]|  [dB]
[cm] [degree] | [dBm] [dBuV/m] H
* | 11570.00 | Average H - - -84.11 16.42 39.31 53.98 -14.67
* | 11570.00 Peak H - - -72.55 16.42 50.87 73.98 -23.11
17355.00 Peak H - - -73.12 22.57 56.45 68.20 -11.75
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Plot 7-592. Radiated Spurious Emissions above 1GHz CDD (802.11ax(SU) — Ch. 165)
Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Frequency Ant. Pol. Antfenna Tur.ntable GV AFCL el Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m]|  [dB]
[cm] [degree] | [dBm] [dBuV/m] H
* | 11650.00 | Average H - - -84.07 16.07 39.00 53.98 -14.97
* | 11650.00 Peak H - - -73.25 16.07 49.82 73.98 -24.15
17475.00 Peak H - - -73.28 21.61 55.33 68.20 -12.87
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6.4

Antenna 5T Radiated Band Edge Measurements (20MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

Field Strength (dBuV/m)

1 MHz

PASS Avgkoffset 16.7d RBW W: 3 MHz

Peak Offset: 16. MB WT: 1.01ms
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Plot 7-593. Antenna 5T (Pk & Avg, Ch.36, 802.11n, MCSO0)
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Plot 7-594. Antenna 5T (Pk & Avg, Ch.36, 802.11n, MCS3)
‘ RBW:1MHz  peak: 5149.00 MHz, 68.33 dBuV/m
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Plot 7-595. Antenna 5T (Pk & Avg, Ch.36, 802.11n, MCS5)
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Plot 7-596. Antenna 5T (Pk & Avg, Ch.40, 802.11n, MCSO0)
Peak Il RBW: 1 MHz  peak: 5148.40 MHz, 63.62 dBuV/m
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Plot 7-597. Antenna 5T (Pk & Avg, Ch.40, 802.11n, MCS3)
PASS & VBW, 3 Miz  Peak: 5148.20 MHz, 69.11 dBuV/m
ﬁggkoﬁii‘( 1299 SwWT: 1.01ms Avg: 5149.80 MHz, 50.46 dBuV/m
140 4
1204
100 4
80 1
60
40 1 T 1 T 1 T I " I T
5100 5110 5120 5130 5140 5150 5160 5170 5180 5190 5200

Frequency (MHz)

Plot 7-598. Antenna 5T (Pk & Avg, Ch.40, 802.11n, MCS5)
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RBW: 1MHZ  peak: 5375,68 MHz, 60,51 dBuV/m
P(’nk 3
PASS pvg ofie 1sods YBWIIMHEZ 0005358 42 MHZ, 48.45 dBUV/M

Field Strength (dBuV/m)

L A - = .

~ :

pman' ICUSUL JVE ISR EEDURIVONS ST .00~ |~ =

40 1

5300 5316 5332 5348 5364 5380 5396 5412 5428 5444 5460
Frequency (MHz)

Plot 7-599. Antenna 5T (Pk & Avg, Ch.60, 802.11n, MCSO0)
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Plot 7-600. Antenna 5T (Pk & Avg, Ch.60, 802.11n, MCS3)
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Plot 7-601. Antenna 5T (Pk & Avg, Ch.60, 802.11n, MCS5)

RBW: 1MHz  peak: 5350.11 MHz, 66.80 dBuV/m
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Plot 7-602. Antenna 5T (Pk & Avg, Ch.64, 802.11n, MCSO0)

RBW: 1 MHz  peak: 5350.27 MHz, 67.85 dBuV/m
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Plot 7-603. Antenna 5T (Pk & Avg, Ch.64, 802.11n, MCS3)

RBW: 1MHZ  peak: 5350,11 MHz, 67.29 dBuV/m
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Plot 7-604. Antenna 5T (Pk & Avg, Ch.64, 802.11n, MCS5)

PCTEST

Proud to be pert of §

FCC ID: BCGA2378
IC: 579C-A2378

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Dates:
02/15/2021 - 3/16/2021

Test Report S/N:
1C2101020004-08.BCG

EUT Type:
Tablet Device

Page 246 of 349

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N PCTEST"

Proud to be part of @ element

PASS & GEW 1MHz  peak: 5467.59 MHz, 62.98 dBuV/m
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Plot 7-605. Antenna 5T (Pk & Avg, Ch.100, 802.11n, MCSO0)

Peak: 5469.49 MHz, 63.47 dBuV/m
Avg: 5459.62 MHz, 48.35 dBuV/m
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Plot 7-606. Antenna 5T (Pk & Avg, Ch.100, 802.11n, MCS3)
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Plot 7-607. Antenna 5T (Pk & Avg, Ch.100, 802.11n, MCS5)
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Plot 7-608. Antenna 5T (Pk & Avg, Ch.104, 802.11n, MCSO0)

Peak: 5469.87 MHz, 62.45 dBuv/m
Avg: 5458.67 MHz, 48.74 dBuV/m
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Plot 7-609. Antenna 5T (Pk & Avg, Ch.104, 802.11n, MCS3)
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Plot 7-610. Antenna 5T (Pk & Avg, Ch.104, 802.11n, MCS5)
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Trace: MaxHold RBW: 1 MHz 5747.02 MHz
Detector: PK VBW: 3 MH
PASS Offset: 17.2d8 SWT: 1.01ms 58.96 dBuV/m
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Plot 7-611. Antenna 5T (Pk, Ch.132, 802.11n, MCS3)
Trace: MaxHold RBW: 1 MHz 5748.14 MHz
Detector; PK VBW: 3 MH
PASS Offset; 17.2dB SWT: 1.01ms 59.23 dBuV/m
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Plot 7-612. Antenna 5T (Pk, Ch.132, 802.11n, MCS5)
Trace: MaxHold RBW: 1 MHz 5726.69 MHz
Detector: PK VBW: 3 MH
PASS Offset: 17.3d8 SWT: 1.01ms 62.78 dBuV/m
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Plot 7-613. Antenna 5T (Pk, Ch.136, 802.11n, MCS0)
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Plot 7-614. Antenna 5T (Pk, Ch.136, 802.11n, MCS3)
Trace: MaxHold RBW: 1 MHz
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Plot 7-615. Antenna 5T (Pk, Ch.136, 802.11n, MCS5)
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Plot 7-616. Antenna 5T (Pk, Ch.140, 802.11n, MCS0)
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Plot 7-619. Antenna 5T (Pk, Ch.149, 802.11n, MCS0) Plot 7-622. Antenna 5T (Pk, Ch.165, 802.11n, MCS0)
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Plot 7-623. Antenna 5T (Pk, Ch.165, 802.11n, MCS3)
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Plot 7-624. Antenna 5T (Pk, Ch.165, 802.11n, MCS5)
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Plot 7-625. Antenna 5T (Pk & Avg, Ch.36, 802.11ax(SU), MCS0)

Peak: 5139.31 MHz, 64.70 dBuV/m
SWT: 1.01ms _Avg: 5148.60 MHz, 50.80 dBuV/m
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Plot 7-626. Antenna 5T (Pk & Avg, Ch.36, 802.11ax(SU), MCS3)

PASS Py Ggw %mn; Peak: 5149.60 MHz, 67.83 dBuV/m
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Plot 7-627. Antenna 5T (Pk & Avg, Ch.36, 802.11ax(SU), MCS11)

RBW: 1 MHz

Peak T : Peak: 5146.62 MHz, 68.26 dBuV/m
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Plot 7-628. Antenna 5T (Pk & Avg, Ch.40, 802.11ax(SU), MCS0)

RBW: 1 MHz .
PAS E"VEH 5 1y oqp VBW: 3 MHz Peak: 5148.96 MHz, 67.78 dBuV/m

Pegk Offset: 17.7d8 SWT: 1.01ms _Avg: 5149.87 MHz, 51.07 dBuV/m
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Plot 7-629. Antenna 5T (Pk & Avg, Ch.40, 802.11ax(SU), MCS3)

PASS &3 RBU: 1MHZ  peak: 5146.62 MHz, 68.26 dBUV/m
A oe 1820 YB3 I Avg: 5149.09 MHz, 50.72 dBUV/m
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Plot 7-630. Antenna 5T (Pk & Avg, Ch.40, 802.11ax(SU), MCS11)
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PASS Peak T GEW} %mni Peak: 5147.63 MHz, 61.20 dBuV/m
A ol 1gaan SONC I I Avg: 5126.65 MHz, 48.85 dBuv/m
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Plot 7-631. Antenna 5T (Pk & Avg, Ch.44, 802.11ax(SU), MCS11)

PASS : few: 1Mtz peak: 5351.55 MHz, 60.33 dBpv/m
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Plot 7-632. Antenna 5T (Pk & Avg, Ch.60, 802.11ax(SU), MCSO0)

PASS i ReW. 1MHz  peak: 5351.87 MHz, 67.21 dBuV/m
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Plot 7-633. Antenna 5T (Pk & Avg, Ch.60, 802.11ax(SU), MCS3)

PASS : fbw:LMHz - peak: 5350.27 MHz, 67.48 dBuV/m
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Plot 7-634. Antenna 5T (Pk & Avg, Ch.60, 802.11ax(SU), MCS11)

PASS wm? fBw: 1Mtz peak: 5360.02 MHz, 64.46 dBuV/m
ﬁggkoﬁiii 18048 SWT: 1.01ms Avg: 5350.27 MHz, 50.96 dBuV/m
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Plot 7-635. Antenna 5T (Pk & Avg, Ch.64, 802.11ax(SU), MCSO0)

RBW: 1MHZ  peak: 5360.02 MHz, 66.26 dBLV/m
PASS ; R offict 1gads VBWE S MHZ 00 2 MHz, 50,98 dBpV/m
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Plot 7-636. Antenna 5T (Pk & Avg, Ch.64, 802.11ax(SU), MCS3)
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N PCTEST"

Proud to be part of @ element

' RBW: 1MHZ  peak: 5351,55 MHz, 67,32 dBuV/m
Peak Trace : 4
PASS avg ofcet 1aedn YEWI3THZ 0 "5350.43 MHz, 50.85 dBuV/m
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Plot 7-637. Antenna 5T (Pk & Avg, Ch.64, 802.11ax(SU), MCS11)
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Plot 7-638. Antenna 5T (Pk & Avg, Ch.100, 802.11ax(SU), MCS0)

PASS peaipode BN LMHZ  Peak: 5460.18 MHz, 63.27 dBpV/m
Pusi Offeet: is.adn SWT: 1.01ms _Avg: 5459.81 MHz, 48.55 dBuV/m
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Plot 7-639. Antenna 5T (Pk & Avg, Ch.100, 802.11ax(SU), MCS3)

PASS b 1oam fbw:LMHz  peak: 5469.87 MHz, 63.57 dBuV/m
pg Oy 15745 SWT: 1.01ms Avg: 5413.68 MHz, 47.03 dBuV/m
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Plot 7-640. Antenna 5T (Pk & Avg, Ch.100, 802.11ax(SU), MCS11)

PASS s fock fBwW:1MHZ - peak: 5466.45 MHz, 63.14 dBuV/m
Pesl Oifees: 15,745 SWT: 1.01ms _Avg: 5409.51 MHz, 47.87 dBuV/m
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Plot 7-641. Antenna 5T (Pk & Avg, Ch.104, 802.11ax(SU), MCSO0)

PASS b 1o few:1MHz - peak: 5467.59 MHz, 63.18 dBuV/m
pg Oy 13545 SWT: 1.01ms Avg: 5445.57 MHz, 47.76 dBuV/m
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Plot 7-642. Antenna 5T (Pk & Avg, Ch.104, 802.11ax(SU), MCS3)
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PASS slofno  REWi1MHZ - peak: 5466.45 MHz, 63.14 dBUV/m
fvg Offset: 16398 CWT: 1.01ms  Avg: 5409.51 MHz, 47.87 dBuV/m
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Plot 7-643. Antenna 5T (Pk & Avg, Ch.104, 802.11ax(SU), MCS11)

PASS Peak frace fiBW: 1 MKz peak: 5465.31 MHz, 60.28 dBuV/m
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Plot 7-644. Antenna 5T (Pk & Avg, Ch.108, 802.11ax(SU), MCS11)

Trace: MaxHold
Detector: PK
Offset: 17.3dB

RBW: 1 MHz
: 3 MHz

gew 5728.32 MHz
SWT: 1.01ms
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Plot 7-645. Antenna 5T (Pk, Ch.132, 802.11ax(SU), MCS3)

Trace: MaxHold RBW: 1 MHz 5727.52 MHz
PASS gfarne Wewzm: 8% deuvim
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Plot 7-646. Antenna 5T (Pk, Ch.132, 802.11ax(SU), MCS11)
Trace: M:::xHuId RBW.: 1 MHz 5725.19 MHz
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Plot 7-647. Antenna 5T (Pk, Ch.136, 802.11ax(SU), MCS0)
Trace: MaxHold RBW: 1 MHz 5725.29 MHz
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Plot 7-648. Antenna 5T (Pk, Ch.136, 802.11ax(SU), MCS3)
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Trace: MaxHold
Detector: PK
Offset: 17.3dB

RBW: 1 MHz
: 3 MHz

gew 5725.19 MHz
SWT: 1.01ms

63.47 dBuV/m
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Plot 7-649. Antenna 5T (Pk, Ch.136, 802.11ax(SU), MCS11)
Trace: MaxHold RBW: 1 MHz 5725.,19 MHz
Detector: P| VBW: 3 MHz
PASS Offset: 17.3dB SWT: 1.01ms 63.56 dBuV/m
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Plot 7-650. Antenna 5T (Pk, Ch.140, 802.11ax(SU), MCSO0)
Trace: MaxHold RBW: 1 MHz 5725.39 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 17.3dB SWT: 1.01ms 63.14 dBuV/m
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Plot 7-651. Antenna 5T (Pk, Ch.140, 802.11ax(SU), MCS3)
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Plot 7-652. Antenna 5T (Pk, Ch.140, 802.11ax(SU), MCS11)

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.01ms
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Plot 7-653. Antenna 5T (Pk, Ch.149, 802.11ax(SU), MCSO)
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Plot 7-654. Antenna 5T (Pk, Ch.149, 802.11ax(SU), MCS3)
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Trace: MaxHold RBW: 1 MHz 5634.02 MHz Trace: MaxHold RBW: 1 MHz 5937.66 MHz
PASS cecmnix vowsui: 60.09 dBpV/m PASS geccoric ™ veur 3z 60.26 dBYV/m
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Plot 7-655. Antenna 5T (Pk, Ch.149, 802.11ax(SU), MCS11) Plot 7-658. Antenna 5T (Pk, Ch.165, 802.11ax(SU), MCS11)
Trace: M:::xHoId RBW.: 1 MHz 5934.45 MHz
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Plot 7-656. Antenna 5T (Pk, Ch.165, 802.11ax(SU), MCSO0)
Trace: MaxHold RBW: 1 MHz 5941.44 MHz
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Plot 7-657. Antenna 5T (Pk, Ch.165, 802.11ax(SU), MCS3)
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